
  

 

REPUBLIC OF UGANDA 

MINISTRY OF WATER AND ENVIRONMENT 
 

INTEGRATED WATER MANAGEMENT AND DEVELOPMENT 
PROJECT (IWMDP) 

 
 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT 
REPORT FOR THE PROPOSED CONSTRUCTION OF 
NYAMUGASANI WATER SUPPLY AND SANITATION SYSTEM 
IN KASESE DISTRICT, UGANDA 
 

Prepared for: 

 

Ministry of Water and Environment,  

Directorate of Water Development, 

Rural Water Supply and Sanitation Department,  

Headquarters, Plot 3-7, Kabalega Crescent, Luzira,  

P. O. BOX 20026, Kampala, Uganda  

 

Prepared by: 

 

Bright Technical Services Ltd 

Plot 149, Kira Road, Kamwokya  

P.O Box 37629,  

Kampala, Uganda 

http://www.brightechnical.com/       

 

                                                                                                                               
[...]
Name of Key Specialists Assigned Position Signature 

Mr. Pius Kahangirwe, MSc. 

NEMA Certified Environmental Impact 

Assessor (CC/EIA/159/22) – Team Leader  

 

Team Leader / 

Environmental and Natural 

Resources Management 

Specialist 

 

Dr. Denis Byamukama, PhD. 

NEMA Certified Environmental Impact 

Assessor  (CC/EIA/073/22) – Team Leader  

Water Quality and Waste 

Management Specialist 
 

Mr. Andrew Nkambo, BSc. 

NEMA Certified Environmental Practitioner  

(CC/EIA/273/22) – Team  Member  
Plant Ecologist  

 

Contributing Specialists  

Dr. Eng. Alex Katukiza Overall Team Leader for Project Coordination 

Eng. Kenneth Musabe Water and Wastewater Expert 

Ms. Esther Nassonko Kavuma Sociologist 

Dr. Philip Nyenje Hydrologist 

Mr. Samuel Kasozi Hydro geologist 

Ms. Sheila Akatukunda Faunal Studies  

Ms. Hamidah Namatovu Occupational Health and Safety  

Mr. Kibirango Moses GIS Expert 

Ms. Jackline Abitegeka Environmentalist 

 

 



EXECUTIVE SUMMARY 

 

  

xiii 

 

 

EXECUTIVE SUMMARY 
The Government of Uganda through the Ministry of Water and Environment (MWE) secured financing 

from the International Development Association (The World Bank) to implement the Integrated Water 

Management and Development Project (IWMDP). The IWMDP is being executed by the Ministry of 

Water and Environment and National Water and Sewerage Corporation (MWE). Under the project, 

MWE has allocated funds for implementation of Nyamugasani Water Supply and Sanitation System 

(NWSSS) in Kasese District. The investment cost for the Water Supply and Sanitation System is 

approximated at UGX 30,000,000,000 (Thirty Billion Shillings Only). Nyamugasani WSS is located in 

seven Sub Counties of Kyondo, Muhokya, Munkunyu, Kisinga, Kyarumba, Lake Katwe and Nyakatonzi 

in Kasese District. The Nyamugasani Water Supply and Sanitation project area is located in Kasese 

District between latitudes 00 12’ 21” S and 00 19’ 05” N and longitudes 290 41’ 56” E and 300 15’ 51” E 

in Western Uganda. It is accessible by approximately 390km of tarmac road from Kampala via Fort 

Portal town.  

 

Adequate safe water is a pre-requisite for a healthy society, which in turn, among other factors, makes 

it feasible for the majority of the population to engage in meaningful socio-economic activities that 

would increase household income and thereby reduce poverty. In Uganda, most of the rural areas and 

upcoming small towns access water from point water sources like boreholes, protected springs and 

shallow wells. These point water sources are in many cases characterized by low level of service, poor 

functionality and poor water quality in addition to diminishing water resources. The project targets to 

serve cover parts of Kyarumba, Kyondo, Kisinga and L. Katwe Sub Counties with an estimated 

population of 131,390 inhabitants and 25,247 households. The total population of the schools in the 

four Sub Counties in phase I is 30,598 children. It is anticipated that the project will benefit 44,531 

people with portable water and 29,280 people with basic sanitation and hygiene improvement 

messages by end of the project in 2025 (Detailed Engineering Design Report, 2022). NWSSS is 

envisaged to bring an end to water stress and overreliance on a few low yielding boreholes within the 

seven Sub Counties and neighbouring community. 

The project area has no central forest reserve but endowed with Rwenzori Mountain National Park 

(RMNP) with an area of 118 KM² lying inside Nyamugasani catchment out of the 995 KM² of the total 

protected reserve area. However, all the project components including both intake points and the 

transmission and distribution lines are outside of the Rwenzori Mountain National Park. The only 

relationship between the project and Rwenzori Mountain National Park is that both River 

Nyamugasani and Nyamuruseghe originate from this park. Both intakes on Nyamugasani and 

Nyamuruseghe are over 5 km away from the park boundaries. There are areas where the water 

distribution network will run close (about 1 Km away) to Queen Elizabeth National Park (QENP), 

because there are communities living near the park boundaries; however, no pipelines will pass 

through the national park.   

Regarding existing water sources, the majority of the population in the project area (59%) use open 

water sources for all their water needs according to the survey conducted for this study. Within the 

project affected households, the commonly used sources of water for domestic use include Lake/River 

674 (73.3%) followed by Tap water 145 (15.8%), ponds/dams 35 (3.8%). About 92% of interviewed 

households reported owning a toilet facility. The general toilet facilities in the study area are pit 

latrines built in mud and cement walls. Mud pit latrines (76.7%) were the most dominant, followed by 

the cemented pit latrines (23.2%) and a limited number of flush toilets (0.2%). 

Although women are responsible for over 80% of the agricultural production in Kasese District, they 

own less than 7% of all productive land on which this production takes place. The level of illiteracy 



EXECUTIVE SUMMARY 

 

xiv 

among adult females in the district is high (39.6%) as compared to that of adult males (23%); in the 

project area, the corresponding illiteracy levels were 43.9% and 25.4% which are higher than the 

district average (UBOS, 2014). This has a significant impact on male and female engagement in a 

number of socio-economic services in the district. With these levels, it means women shall be 

marginalised in decision making fora. Details of the baseline studies are enlisted in Chapter 5 of this 

report.The proposed project infrastructure and facilities include the following components: 

• Two Intake weirs and chambers (Possibly under river bed chamber) on R. Nyamugasani and R. 

Nyamuruseghe. 

• Water Treatment Plant – 5588 m3/day ultimately 

• Transmission pipeline network – 82,912 km 

• Distribution Mains – 168 km 

• Break pressure tanks – 36 No. 

• Construction of the diversion channel with a sluice gate to regulate the environmental flows 

even after construction  

• Construction of the upstream coffer dams to obstruct the flows and direct to the diversion 

channel 

• Construction of downstream coffer dam to obstruct backwash as flow join the river channel 

• River re-routing 

• Construction of boulder tap and the weir will then follow 

• Closing/opening of sluice gate as required post construction to facilitate environmental flow 

and licensing as may be required 

• 11no. public/institutional sanitation facilities. 

 

The proposed abstraction and intake works for the raw water of Nyamugasani WSS will be from Rivers 

Nyamugasani & Nyamuruseghe and will have the following components: 

 

▪ Intake 1: On the surface of the river, introduction of a grading to avoid the boulders and a 

draw off pipe at the base of the River Nyamugasani 

▪ Intake 2: An Ogee type weir with upstream boulder trap taking into consideration necking 

location with upstream boulder trap on River Nyamuruseghe.  

 

During the construction, river flows along the rivers Nyamugasani and Nyamuruseghe will need to be 

rerouted to allow for construction of the weir and the intake chamber. Consequently, open diversion 

channels have been provided, which were design for 25-year flood annual recurrence interval (ARI). 

Further, upstream and downstream coffer dams have been provided at each of these sites to prevent 

back flow and minimise the need of dewatering during construction using pumps thus, the proposed 

construction sequencing will be followed.  

▪ Construction of the diversion channel with a sluice gate to regulate the environmental flows 

even after construction  

▪ Construction of the upstream coffer dams to obstruct the flows and direct to the diversion 

channel 

▪ Construction of downstream coffer dam to obstruct backwash as flow join the river channel 

▪ River re-routing 

▪ Construction of boulder tap and the weir will then follow 

▪ Closing/opening of sluice gate as required post construction to facilitate environmental flow 

and licensing as may be required 

 

The designed treatment plant will comprise of a full conventional treatment approach incorporating 

aeration, coagulation and flocculation, plain sedimentation, filtration and disinfection. Horizontal flow 

sedimentation is selected for settling because of its ability to handle turbidity shock loads and high 



EXECUTIVE SUMMARY 

 

  

xv 

turbidity that is typical of raw water from both Nyamugasani and Nyamureseghe Rivers during rains. 

The Treatment Works have been designed to have 2No. parallel streams with two (2No.) flocculation 

basins, 4No. sedimentation tanks, 4 No. rapid sand filters and a clear water tank fitted with baffle walls 

to allow for plug flow hence maintaining the calcium hypochlorite concentration. Typically, calcium 

hypochlorite is deemed superior due to its residual chlorine content that constantly disinfects the pipe 

network up to the end user.   

The units provided are as follows: - 

i.  Inlet Chambers and Inlet Channels. The channel incorporates a thin plate rectangular weir 

plate for flow Measurement of the raw water; 

ii. Flocculation preceded by Chemical Dosing of Alum; 

iii. Sedimentation - Horizontal Flow Tanks, incorporating Lamella settlers towards the end of the 

tank; 

iv. Filtration - Rapid Gravity Sand Filters; 

v. Disinfection by Chlorination; 

vi. Backwashing with air followed by water; 

vii. Administration / Chemical Dosing Building, Pump-house and Chlorine Storage Building, Staff 

Housing, etc. and other Ancillary Works. 

Table 2: Summary of the location of the different Project Components 

Project Component Latitude Longitude 

Nyamusagani Intake 0.149442 29.927595 

Nyamuruseghe Intake 0.149926 29.929420 

Water Treatment Plant  0.147326 29.929310 

Muhokya Reservoir 0.106350 30.024340 

Kinyabakazi - Kahendero Reservoir 0.071130 30.02782 

Kikorongo Reservoir 0.010590 29.96024 

Kabila-Kisinga Reservoir, 0+000 0.09544 29.8903 

Kabila-Kisinga Reservoir, 1+620 0.08319 29.89692 

New Route Reservoir 1 0.07783 29.95504 

New Route Reservoir 2 0.05031 29.96522 

Mughete Kabirizi Reservoir 0.1128223 29.94811 

Kaberere Musasa Reservoir 0.132666 29.939855 

WTP to Kyarumba Reservoir 0.140334 29.934311 

Kyondo Reservoir 0.075475 29.929098 

Kitsutsu Mukunyu Reservoir 0.019828 29.817830 

Mukunyu Kanyampanga 

Reservoir at Subcounty Headquarters 

 

0.023990 

 

29.841967 

Mukunyu Kanyampanga Reservoir, 0+ 900 0.026360 29.836820 

 

Chapter 3 of this report gives details of the proposed Nyamugasani WSS project description. 

In compliance with the National Environment Act 2019 and the National Environment (Environmental 

and Social Assessment) Regulations 2020, MWE undertook an Environmental and Social Impact 

Assessment (ESIA) and this report presents the findings of an ESIA that has been undertaken at the 

proposed project sites. The ESIA study has been conducted in line with World Bank Safeguard Policies. 

In compliance with the Bank policies, an Environmental and Social Management Framework was 

prepared and disclosed during Project preparation; and the following safeguard policies were 

triggered: Various national policies and laws have been reviewed in relation to the proposed project 

activities e.g. construction and operational requirements, environmental quality, land use, public 

health, occupational safety, labour standards and other legal obligations.  



EXECUTIVE SUMMARY 

 

xvi 

The proposed supply area is 1,723km2 and includes seven Sub Counties namely Kyondo, Muhokya, 

Munkunyu, Kisinga, Kyarumba, Lake Katwe and Nyakatonzi with an estimated total population of 

213,611 inhabitants and 41,513 households. The existing institutions include 114 primary schools, 24 

secondary schools, 18 Health Centres, 1 hospital, 7 Sub County headquarters, among others. 

Nyamugasani Water Supply and Sanitation Project will require a permanent land take of 5.7416 acres 

and an Easement corridor of 65.7112 acres. A total of 919 PAPs (279 Males & 640Females) have been 

established though 1770 PAPs were identified by the cadastral and asset survey in addition to crops 

and trees to be impacted on by the project. Details of the compensation arrangements have been 

proposed in the RAP report. 

A total of 150 households were surveyed and identified as persons / institutions likely to be affected by 

the 82.912Km transmission line, distribution lines of about 165.282Km length in total, Reservoirs and 

water source site. 22 PAPs of the 150 PAPs are unknown and people with multiple entries. A baseline 

survey was conducted on 55 PAPs which is 36.7% of the people affected. 98.2% of the survey being 

head of their households. The average size of the household of the surveyed population being 3.2 and 

a single household with the highest number being 14 people under the same roof. Perspectives of 

both genders were captured and represented where majority of the respondents were male at 89.1% 

and with female at 10.9% (Socio-economic household surveys November 2022). The contractor is 

expected to employ about 100 workers on the site both skilled and unskilled. However, this number 

may keep on fluctuating depending on the need and availability of resources.  

A comprehensive stakeholder engagement was carried out during ESIA specifically with Kasese District 

Local Government Officials, Sub-County Officials, Local Community Representatives and Community 

members among others. The main findings from the stakeholder engagements were largely 

categorized into two parts i.e. the anticipated impacts (both negative and positive) and general 

concerns on the project. It is anticipated that the establishment of the water scheme is expected to 

have the following benefits: 

Table 3: Summary of the anticipated positive Environment and Social Impacts and their enhancement measures 

Ref 

No. 

Anticipated Environment & 

Social positive Impacts 

Enhancement Measures 

CP1 Employment opportunities ✓ The contractor should involve local leaders in recruitment process 

to ensure full and fair participation of local communities.  

CP2 Income to material/ 

equipment suppliers and 

contractors  

✓ Earth materials needed for construction, for example, aggregate 

(stones and sand) will be obtained from quarry operations 

CP3 Acquisition/improvement of 

skills  

✓ The Local leaders will play a vital role in screening and 

recommending those seeking for employment 

CP4 Increased Public Revenue / 

Taxes 

✓ The contractor should pay all the taxes including VAT, PAYE and 

NSSF of the workers 

CP5 Impacts on Local Capacity ✓ Ensure Co-operation between international suppliers of specialized 

equipment and contractors and local contractors and sub-

contractors and companies for transfer of skills 

CP6 Boost to the Local Economy ✓ Provide direct employment opportunities to the workforce thus 

contributing towards alleviation of poverty and income generation 

for the local community;  

✓ Stimulate business activities related to contracting works for local 

entrepreneurs (sub-contractors);  

✓ Provide trading opportunities for local communities and other small 

enterprises in the area;  

✓ Provide opportunities for provision of basic and other services for 

the contractors and immediate community. The project will consider 

employment of locals 

CP7 Capacity Building ✓ To maximize capacity building for local communities, programs and 

technical training courses as well as on-the- job training will be 



EXECUTIVE SUMMARY 

 

  

xvii 

provided in specific skills areas for suitable candidates from local 

communities to enhance minimum levels of education and the 

possibility of being employed during operational phase 

OP1 Improved health status of 

households in the project 
[...]
monitoring of conditions under which employees on the project are 

subjected.  

 



 

 

30 

3 PROJECT DESCRIPTION 

3.1 Location of the Proposed Project 

The water supply area of the proposed Nyamugasani piped water supply system is located in seven 

Sub Counties of Kyondo, Muhokya, Munkunyu, Kisinga, Kyarumba, Lake Katwe and Nyakatonzi in 

Kasese District. The Nyamugasani Water Supply and Sanitation project area is located in Kasese District 

between latitudes 00 12’ 21” S and 00 19’ 05” N and longitudes 290 41’ 56” E and 300 15’ 51” E in 

Western Uganda. It is accessible by approximately 390km of tarmac road from Kampala via Fort Portal 

town. Phase I of the project to be funded under the IWMDP will cover infrastructure of the intake, raw 

water main, water treatment plant, transmission, and distribution to cover parts of Kyarumba, Kyondo, 

Kisinga and L. Katwe Sub Counties with an estimated population of 131,390 inhabitants and 25,247 

households. The total population of the schools in the four Sub Counties in phase I is 30,598 children. 

It is anticipated that the project will benefit 44,531 people with portable water and 29,280 people with 

basic sanitation and hygiene improvement messages by end of the project in 2025: Figure 1 below 

presents the project areas. 



   

 

 

31 

 

 



 

 

32 

Figure Error! Use the Home tab to apply 0 to the text that you want to appear here.-1: Map showing location of project area 



   

 

 
 

33 

3.2 Project Description and Design 

The principal elements of the proposed Nyamugasani water supply system comprise: Two raw water 

intakes one across R. Nyamugasani downstream of the HEP 1 intake located at latitudes 00 09’ 11.8” N 

and longitude 290 55’ 33.28” E and R. Nyamuruseghe located at latitudes 00 10’ 0.91” N and longitude 

290 55’ 48.28” E;. 2 separate raw water mains from the intakes described above, to the Water Treatment 

Plant whose location remains unchanged from the site presented in the 2016 design; A conventional 

water treatment plant of capacity 5588 m3 /day approximately 83 km of high pressure rated gravity 

transmission steel network including 2 break pressure tanks; and 168Km of uPVC/ HDPE distribution 

network including 13No Steel ground storage water tanks (size range 50-800 m3 and total storage 

capacity of 3025m3 and 36 No break pressure tanks. 

3.2.1 Design Criteria and Standards 

Based on the detailed Engineering Design Report (December 2022), the following design criteria and 

standards were followed. The design criteria adopted for the detailed design of the Water Supply System 

were based on the requirements stipulated in the Consultancy Services Terms of Reference and in 

accordance with various design standards of countries in the East African region as described in the 

following sections in this chapter. 

The envisaged project infrastructure and facilities based on the design review carried include the 

following: 

3.2.2 Water abstraction and Intake Works 

The proposed abstraction and intake works for the raw water of Nyamugasani WSS will be from River 

Nyamugasani and will have the following components: 

Two types of intakes have been considered  

 Intake 1: On the surface of the river, introduction of a grading to avoid the boulders and a draw 

off pipe at the base of the river 

 Intake 2: An Ogee type weir with upstream boulder trap taking into consideration necking 

location with upstream boulder trap.  

 



 

 

34 

 of 

 
Figure Error! Use the Home tab to apply 0 to the text that you want to appear here.-2: Nyamugasani and 

Nyamuruseghe Weir Proposal and diversion works 

 



   

 

 
 

35 

 
Plate 1: The proposed intake point of River Nyamugasani in Kyondo Sub County. 

 
Plate 2: The proposed Intake point on River Nyamuruseghe in Kyarumba Sub County 

Siting of weirs is governed by contour necking and typically uses this approach to minimize the length of 

the weir wall. In this regard the two proposed weirs are located at the coordinates shown in the table 

below 

Table 12: Weir Siting Underpinning Logic 

Proposed River 
Coordinate 

Reference system 
Coordinates Logic Underpinning Site Selection 

Nyamugasani  
Arc 1960 UTM zone 

36 N 

Eastings-157749.076, 

Northings-16959.932 

The length of the weir at the initially 

proposed intake was 27m while at the 

new intake the length is 14 m  

Nyamuruseghe Arc 1960 UTM zone Eastings-158191.43, The terrain had a contour necking 



 

 

36 

Proposed River 
Coordinate 

Reference system 
Coordinates Logic Underpinning Site Selection 

36 N Northings-18476.57 distance at the weir location of 22 m 

which was deemed to be least 

achievable length and hence value 

engineering  

3.2.3 Sizing 

Both weir walls have a height form the datum (lowest elevation at the river bed) of 2m. This height was 

selected as the weir walls were principally used to the head of water and was not ear marked to serve as 

storage. However, the additional 1 m height takes into consideration, sediment loads and boulders 

typically ferried in the run of the river.  

The weir was design for a 1 in 100-year annual recurrence interval (ARI) flood event and the diversion 

channel was designed for a 1 in 25-year recurrence interval flood event.  

3.2.4 Construction sequencing 

During the construction, river flows along the rivers Nyamugasani and Nyamuruseghe will need to be 

rerouted to allow for construction of the weir and the intake chamber. Consequently, open diversion 

channels have been provided, which were design for 25-year flood annual recurrence interval (ARI). 

Further, upstream and downstream coffer dams have been provided at each of these sites to prevent back 

flow and minimise the need of dewatering during construction using pumps thus, the proposed 

construction sequencing will be followed.  

 Construction of the diversion channel with a sluice gate to regulate the environmental flows even 

after construction  

 Construction of the upstream coffer dams to obstruct the flows and direct to the diversion 

channel 

 Construction of downstream coffer dam to obstruct backwash as flow join the river channel 

 River re-routing 

 Construction of boulder tap and the weir will then follow 

 Closing/opening of sluice gate as required post construction to facilitate environmental flow and 

licensing as may be required. 

 



   

 

 
 

37 

 
Figure Error! Use the Home tab to apply 0 to the text that you want to appear here.-3: Proposed Weir Construction 

Sequencing 

 

3.2.5 Ogee Weir Hydraulic Computation results 

The Ogee intake weirs proposed for this project have been cited as follows and were analysed based on a 

1 in 100 year ARI flood. The results showed that they would both be submerged at that flow. A summary 

of the dimensions proposed are presented in the table below 

Table 13: Location of proposed intake weirs 

Proposed 

River 

Coordinate 

Reference 

system 

Proposed Intake Location Weir  

length 

(m) 

Weir 

height 

(m) 
Eastings (m) Northings (m) 

Nyamugasani 
Arc 1960 UTM 

zone 36 N 
825785.146 10016655.435 14 2 

Nyamuruseghe 
Arc 1960 UTM 

zone 36 N 
826227.000 10018172.000 22 2 

3.2.6 Diversion channel hydraulic results 

The diversion channels for both rivers were designed for a 1 in 25 year ARI flood event. The most 

hydraulically trapezoidal channel. The summary results of this can be seen in the table below 



 

 

38 

Table 14: Diversion Channels at intake sites 

River 

Designed 

Discharge 

(m3/s) 

Top width, T 

(m) 

Vertical 

depth, y (m) 

Bottom width of 

channel &  length 

of Side Slope, B 

(m) 

Length (m) 

Nyamugasani 17.4 - 3.81 1.65 1.9 125 

Nyamuruseghe 5.3 0.95 0.5 0.54 530 

3.2.7 Raw Water Measurement 

The raw water in the inlet channel will be measured using a thin plate rectangular weir installed in the 

Inlet Channel which is calibrated.  The level of the water will be recorded daily from a graduated scale 

fixed upstream of the weir and the rate of flow determined from a graph for discharge over the weir. 

3.2.8 Water Treatment Process Design 

A new treatment plant has been designed at the Water Treatment site is to provide 5588 m3/day. The 

designed treatment plant will comprise of a full conventional treatment approach incorporating aeration, 

coagulation and flocculation, plain sedimentation, filtration and disinfection. Horizontal flow 

sedimentation is selected for settling because of its ability to handle turbidity shock loads and high 

turbidity that is typical of raw water from Nyamugasani River during rains. The Treatment Works has been 

designed to have 2No. parallel streams with two (2No.) flocculation basins, 4No. sedimentation tanks, 4 

No. rapid sand filters and a clear water tank fitted with baffle walls to allow for plug flow hence 

maintaining the calcium hypochlorite concentration. Typically, calcium hypochlorite is deemed superior 

due to its residual chlorine content that constantly disinfects the pipe network up to the end user.   

The units provided are as follows: - 

 An inlet Chamber and Inlet Channel. The channel incorporates a thin plate rectangular 

weir plate for flow Measurement of the raw water; 

 Flocculation preceded by Chemical Dosing of Alum; 

 Sedimentation - Horizontal Flow Tanks, incorporating Lamella settlers towards the end of 

the tank; 

 Filtration - Rapid Gravity Sand Filters; 

 Disinfection by Chlorination; 

 Backwashing with air followed by water; 

 Administration / Chemical Dosing Building, Pump-house and Chlorine Storage Building, 

Staff Housing, etc. and other Ancillary Works. 

For all the structures at the treatment works site, anti-termite treatment will be carried out on final 

formation before the base slab and foundation are constructed.  

3.2.9 Water Treatment Plant Sizing 

The table below represents a summary of the designed water treatment plant. Although one treatment 
train is required, an extra train has been provided in case one half is decommissioned.  

Table 15: Comparison between initial and review design of water treatment plant 

Parameters Design Review requirement Remarks 

Discharge/ Design capacity (m3/d) 5588  

Cascade Aeration 6 steps provided included to induce hydraulic jump 

and rapid mix of coagulant + 

removal of iron and manganese 



   

 

 
 

39 

though rarely a problem in 

surface water 

Flow Measurement Sharp crested rectangular weir  

Inlet channel dimension  0.5m breadth 

0.6 m depth of flow 

 

Flocculation Basin 

Inlet channel into flocculation basin 0.5 breadth 

0.6 depth of flow 

 

Required number of flocculation basins 

as per design 

1  

width(m) 10  

Length (m) 10.25m   

Width(m) of channel 0.5  

Depth of flow(m) 0.65  

Number of baffle walls 15  

Sedimentation Tank 

Required Number 1  

Number of Inlet channels 1  

Length of inlet channel (m) 10  

Width(m) 0.5  

Depth(m) 0.65  

Inlet Baffle walls Openings 
1 row x 40, pipe diameter 

150mm 

 

Sedimentation Tank Dimensions   

length(m) 30  

Width(m) 10  

Depth Minimum (m) 2.33  

Depth Maximum (m) 2.94  

Detention time (hours) 3  

Number of weir plate per tank 4  

Number of launders per tank 2  

Settling Water Channel after Sedimentation 

length(m) 10  

Width(m) 0.5  

Depth of flow(m) 0.32  

Inlet Channel to the rapid sand filter   

Length (m) 10m  

Depth of flow (m) 0.32m  

Rapid Sand Filter   

Number of filters required 1  

length(m) 10  

Width(m) 5.2  

Depth(m) 3.55  

supporting bed 
4 layers with different layer 

thickness 

 

Backwash Tank 1No.   



 

 

40 

Capacity (m3) 350  

Elevation (m) 12  

Clear water tank   

length(m) 13  

Width(m) 13  

Depth(m) 1  

baffle walls in the clear water tank 2 

Introduced to ensure plug flow 

thereby allow for constant 

disinfectant concentration 

Sludge Drying Beds   

Number 4  

Length of each (m) 20  

Width (m) 4  

Height (m) 1.83  

 

3.2.10 Hydraulic Design  

The treatment plant units described above have been arranged such that the entire treatment process is 

by gravity. As the water flows through the respective treatment units, head losses occur as the water flows 

down the plant under gravity. These losses have been calculated and a hydraulic profile of the water as it 

flows through the works has been prepared with a schematic hydraulic profile. 

3.2.11 Additional Water Treatment Plant Facilities 

a) Laboratory Facilities 

In the existing drawings for the administration building, a laboratory has not been provided, nor has a 

separate laboratory building been provided. It is important that a laboratory, with facilities to perform 

tests necessary to determine dosages required for the various chemicals used in the operation of the 

works, is provided, preferably within the administration building. The drawing for the administration 

building will therefore be revised as necessary; equipment will be provided to regularly check pH values, 

turbidity and residual chlorine in the treated water. 

 



   

 

 
 

41 

Plate 3: The proposed site for the Water treatment Plant in Kyarumba Town Council 

b) Measurement of Residual Chlorine 

The existing layout drawing does not show a means of collecting samples to measure residual chlorine in 

treated water before distribution to consumers. A separate layout drawing showing this (a tap that is 

connected to the main distribution main just after the Clear Water Tank) and other pipes is at the 

treatment works. 

c) Staff Housing 

2No. units of staff houses in one block has been provided at the Treatment Works Site. The floor area of 

each unit in the drawings is 65.6m2 which is quite spacious; this has been reviewed so that there are 3No. 

units for the staff housing, each of a floor area of 45-50m2, which is adequate for 2 operators and 1 

laboratory technician.  

3.2.12 Building Works 

a) Administration Building 

The Administration building in the existing drawings is a single storey building with a floor area of 71m2. 

The building also consists of the operator’s offices. 

 
Plate 4: The proposed site for the Administrative Building in Kyarumba town Council 

b) Chemical House 

The chemical house in the existing drawings is a single storey building with a floor area of 210 m2. The 

building consists of the following 

 Alum, Soda Ash and Chlorine dosing areas and store for these chemicals 

 Shower and toilets 

In the existing layout drawing of the treatment works, there is a chemical mixing room/store building, with 

a total floor area of 189.5m2 adjacent to the administration building. The floor area provided for alum is 

adequate for slightly more than 2 weeks which is adequate since the location of the treatment works is 

not so remote that a longer duration for storage would be necessary. Further, provision of more storage 



 

 

42 

would require a larger store and therefore a larger building. An access door for loading/delivering the 

chemicals from outside will be provided.  

c) Chemical and Dosing Rates 

Dosage of alum is determined from Jar test as there is variation in turbidity, with the turbidity being 

highest during the rainy season during which more alum will be required 

The dosage of Chlorine is normally 2 – 5 mg/l since, other than disinfection, chlorine is used up in 

oxidising other chemicals responsible for taste and odour such as ammonia and organic matter. The 

chlorine residual after 30 minutes contact time should be 0.2 -0.3 mg.l since as recommended in the 

Uganda. The chlorine residual should be periodically tested and the chlorine dosage adjusted accordingly.  

As the water flows further down the distribution system, the chlorine reduces and should also be 

periodically tested and if necessary, booster chlorination carried out.  

3.2.13 Plant Electromechanical Design 

a) Backwash Pump System 

The head losses through the water piping between clear water tank Min. WL and back wash tank Max. WL 